City of Philadelphia

Combined Sewer Overflow Program

CSO Documentation

Implementation of the
Nine Minimum Controls

Submitted to:

Pennsylvania Department of Environmental Protection
' Bureau of Water Quality Management

in partial fulfillment of
NPDES Permit Nos. PA 0026689, 0026662, 0026671

September 27, 1995

Philadelphia Water Department

1101 Market Street - ARAMARK Tower
Philadelphia, PA 19107




Table of Contents

EXECULIVE SUMMAIY ....ecuiiiiie ettt ettt e et e s ae et e e st e s reesbe et e sseesaeeeeeneeateeneaneeneas X
Understanding the Nine Minimum Control Documentation Requirements ............ccocevvrvrneneen. XXI
1. Minimum Control No. 1 Review of Operation & Regular Maintenance Programs............... 1-1
[...]
flocculation basins during an extreme emergency (i.e. screenings/grit removal failure, PTB power

failure, etc). It was reported that this bypass has not been used in the past few years.

Screening:

Screening consists of six (6) 1-in spaced catenary bar screens. The screens operate automatically
by timer during normal dry weather flow events. The screens are rotated to equalize time of

operation.

Five (5) screens are normally available for operation. One (1) screen is presently being rebuilt

and is not available. One (1) screen has recently been rebuilt and is operable.

During normal DWF three (3) screens are in operation and additional screens are added

accordingly during wet weather events and operated continually if required.

Grit Removal:

Grit is removed using four (4) Detriters. Two (2) are normally in operation during DWF with
the others being added accordingly during wet weather events. Plant staff have effected
modifications to the grit removal screw bearings to improve performance reliability. All are

available for operation.

PWD CSO Program 4-45 NMCD V2.0 September 26, 1995



Flocculation Tanks:

There are two (2) flocculation tanks preceding the primary settling tanks with both normally in
operation. One (1) flocculation tank can handle normal DWF. These tanks do not have

mechanical means to remove any solids deposits.

- It was reported that heavy grit deposition has occurred in the past in these tanks (most likely due

to past mechanical problems with the Detriters), however, no impact to operations was apparent.

Primary Sedimentation:

Primary sedimentation occurs in five (5) primary settling tanks and all are available for operation
(chronic mechanical failures in the past have been corrected). Each tank has 7 bays and its

associated sludge and scum removal equipment.

Typical operation is with all 5 tanks in service. Sludge is removed daily with the sludge removal

collectors being operated for 2 hr./day. Sludge blankets are maintained at 2 - 2.5 fi.

Plant staff indicated that no operational adjustments are presently required during wet weather

events.

During the months of June and July only 4 tanks are in operation when preventive maintenance is

being performed on the tanks and tank components.

Secondary System (Activated Sludge):

Biological treatment is performed in ten (10) reactor tanks utilizing a pure oxygen and
mechanical mixing system. Presently only eight (8) reactors are required for operation, however

all 10 are available.

PWD CSO Program 4-46 NMCD V2.0 September 26, 1995



Secondary system SRT (solids retention time) is maintained at 1 - 1.5 days (aeration tank
inventory only). RAS is maintained at 32% of influent flow and is automatically flow paced
during all flow conditions. Total RAS capacity is 120 mgd (6 mgd/tank). RAS concentration
averages 6,500 - 7,000 mg/L. WAS wasting rates are based on maintaining the desired SRT.

Plant staff indicated that no 6perational adjustments are presently required during wet weather

events.

Secondary Clarification:

Biological solids separation is performed in 20 final clarifiers. Under normal conditions 19 final
clarifiers are in operation (1 is out of service for preventive maintenance) except during the dry
weather summer months when one (1) additional clarifier is out of service for preventive

maintenance (total of 18 in service). Sludge blankets are maintained at 1 - 3 ft. with the sludge

collectors operating continually.

Disinfection and Effluent Pumping:

Under normal flow and tidal conditions, plant effluent flows by gravity through a triple barrel
outfall to the!Delaware River. Under high tide and/or high plant flow conditions, plant effluent is
pumped utilizing a combination of three variable speed and two constant speed pumps. The

effluent wet well is maintained at el. 95 ft. At el. 99 ft overflows occur into Eagle Creek.

Disinfection of plant effluent is provided through the use of gaseous chlorine which is stored
onsite as liquid in 90-ton rail cars. Chlorine solution is injected to the plant effluent in mixing
chambers prior to the triple barrel outfall. Due to corrective maintenance which has been

required on the chlorine mixers, only two effluent barrels have typically been in operation.

PWD CSO Program 4-47 NMCD V2.0 September 26, 1995



4.4.1.2 Wet Weather Operation

Appendix C presents the SWWPCP's established influent flow control strategies utilized during
wet weather events. Based upon increasing influent flow conditions additional unit processes are
put into operation accordingly to accommodate those flow increases. Appropriate plant staff

have been instructed in the implementation of these wet weather operation strategies.

Appendix C also includes the plant's hydraulic profile, plant flow schematic and unit process

hydraulic capacities.

Based upon historic and typical WWTP operations, equipment availability and
process/equipment preventive and corrective maintenance requirements, various unit processes
may not be in service at any given time. Taking this fact into consideration recommended upset
hydraulic values for the various unit processes and treatment plant as a whole can be derived, as

presented in Table 4-14.

The values presented in Table 4-14 are the maximum design hydraulic capacities and do not take
into consideration unit process performance and effluent permit compliance requirements. Stress
testing of unit processes will be required to determine unit performance and permit compliance at

elevated flow values (Stress Testing is discussed in Section 4.7).

From Table 4-14 it appears that the grit removal system presently limits the maximum flow to
430 mgd.

As discussed previously, plant staff indicated that the SWWPCP has successfully treated flows
upwards of 418 mgd without impacts to overall plant performance (permit requirements were
met). Again, stress testing of the various unit processes is required to determine actual unit

process hydraulic capacity in comparison to performance.

PWD CSO Program 4-48 NMCD V2.0 September 26, 1995



Since only 8 of the 10 biological reactors are operated (under most situations) the 2 additional
reactors may be available for primary effluent flow equalization or storage during wet weather

events. This is further discussed in subsection 4.2.5, Long Term Plan Considerations.

4.4.1.3 Maintenance and Equipment Availability

Plant staff indicated 85% equipment availability for wet train unit processes, which is consistent

with industry standards (and consistent with the other 2 PWD WPCP's).

The unit processes associated with the headworks (grit and screenings) typically require more
frequent maintenance (PM and CM) and O & M attention. Plant staff indicated that spare parts
and supplies are available and appropriate staff dedicated to this area as required to repair

malfunctions or breakdowns.

Table 4-14
SWWPCP
REALISTIC UNIT PROCESS AVAILABILITY

Unit Process Total No. of Units Available Hydraulic*

Units for Operation Capacity
Low Level Screw Pumps 3 2 60 mgd
Influent Bar Screens 6 5 475 mgd
Grit Removal Tanks 4 3 430 mgd
Flocculation Channels 2 2 570 mgd
Primary Settling Tanks 5 4 460 mgd
Aeration Tanks 10 8 450 mgd
Final Sedimentation Tanks 20 18 510 mgd
Effluent Pumping 5 4 460 mgd

*"Flow-through" capacity, without regard to process performance and permit compliance.

PWD CSO Program 4-49 NMCD V2.0 September 26, 1995



The primary settling tanks which in the past have impacted plant performance (due to mechanical

failures) have recently been rehabilitated and are operating properly.

4.4.1.4 Bottlenecks

The following were reported as "bottlenecks" or real or potential headloss conditions within the
SWWPCP and that which will require further evaluation as part of the long term control plan
(LTCP):

low level influent facilities (flooding)
final effluent conveyance when only 2 barrels are available
flocculation tanks when more than one primary tank is out of service

effluent pumping system

4.4.2 Southeast WPCP (SEWPCP) Evaluation

4.42.1 General

The SEWPCP has a permitted design flow of 112 mgd daily; daily maximum flow of 168 mgd;
and a 224 mgd maximum instantaneous flow. Presently the plant experiences a 110 mgd average
DWF from the Lower Delaware Low Level Interceptor. The plant essentially receives 100% of
the design flow but only 45-50% of the design influent loading for BODs and TSS which at
times causes difficulty in always meeting the percent removal requirements of the discharge

permit.

It was reported that approximately six times per year the plant experiences high flows where wet

weather SOPs have to be implemented and where impacts to the plant can be expected.

PWD CSO Program 4-50 NMCD V2.0 September 26, 1995



Facilities at the SEWPCP include: preliminary, primary and biological secondary treatment
(oxygen activated sludge process) followed by disinfection. Sludge from the SEWPCP is
pumped to the Southwest Water Pollution Control Plant (S‘WWPCP) for treatment.

Wastewater enters the SEWPCP through an 11-foot diameter influent sewer. Two mechanically
cleaned bar racks located in the east and west influent channels of the Influent Pumping Station

provide coarse screening.

After coarse screening the wastewater enters either of two suction bays, which are connected to
three influent pumps (total of 6). The pumps lift the wastewater to a common diversion
chamber. From the diversion chamber, wastewater flows through any of six channels to the
Screen and Grit Building. Mechanically-cleaned catenary bar screens (6) located in the channel
remove rags and debris. Grit and other materials settle to the bottom of the grit channels and are
collected and removed by chain and flight grit collectors and an inclined dewatering screw
conveyor. Grit and screening are loaded into trucks and delivered to a permitted landfill for

disposal.

From the grit channels, wastewater is aerated in Flocculation Channels (2) before entering the

Primary Sedimentation Tanks (4).

Wastewater enters four Primary Sedimentation Tanks over inlet weirs and through submerged
inlet sluice gates. Settled sludge is collected and pumped directly to a sludge wet well in the

Sludge Pumping Station.

Secondary treatment is provided by the activated sludge process using pure oxygen, in covered
plug flow reactors (6). Pure oxygen is generated on site by two cryogenic oxygen generation
plants. Each plant is rated at 50 tons per day of gaseous oxygen. The aeration system (6

reactors) consists of two batteries of three 4-stage covered aeration tanks. An influent control

PWD CSO Program : 4-51 NMCD V2.0 September 26, 1995



structure distributes the primary effluent to each tank. Wastewater passes through the four

stages of the tank in a serpentine pattern to an outlet weir.

The Final Sedimentation Tanks (12) are arranged in two batteries of six. Mixed liquor (aeration
tank effluent) enters the FSTs through baffled inlets. Effluent from the FSTs is discharged over
V-notched weirs. Activated sludge is pumped from the FSTs to each battery of aeration tanks
through return sludge headers.

The effluent is mixed with a chlorine solution as it enters the effluent conduit. The effluent
conduit provides the necessary contact time for the chlorine to react with the effluent to provide
disinfection before the treated effluent is released to the Delaware River.

4.4.2.2 Unit Process Status and Operation

Coarse Bar Screens

Consists of coarse automatic bar racks (2) upstream of influent pumping. Plant staff reports

average reliability and that both are usually available for operation. The screens operate on

timers or differential pressure.

Influent Pumping Station (IPS):

There are a total of six (6) constant speed (Nos. 1,2,6) and variable speed (Nos. 3,4,5) influent
pumps connected to two (2) wet wells. All pumps are operated manually. The original design
included automatic control, however, it was reported that the system has never been

implemented/debugged. Each pump has a rated pumping capacity of 70 mgd.

The influent pump system can comfortably pump 280 mgd with four (4) pumps. It was reported

that five (5) pumps are always available.

PWD CSO Program 4-52 NMCD V2.0 September 26, 1995



During DWF the wet well elevation is maintained between 8-10 fi (el 78 ft) and at 16 ft (el 84 ft)
during wet weather events. The wet well elevation is measured in a manhole upstream of the

plant.

The minimum operating wet well elevation was reported at el. 71 ft. 9 in (invert of inf. pipe= 68
ft). Wet well levels are monitored or recorded at the IPS and on the computer. At an elevation
above 23 ft, CSOs occur in the collection system. The plant is obligated to treat 224 mgd before

the "action level" of 23 ft is reached.

The plant has in the past, experienced flow increases from 100 mgd to 276 mgd within a 30
minute time period during a severe wet weather event which necessitated the operation of five

(5) influent pumps.

The influent sluice gates to the IPS are manually operated and positioned (85% open) just above
the flow to minimize sewer gas entry into the IPS. During wet weather conditions the gates are

adjusted to 100% open.

Screening:

Consists of 6 catenary fine screens which are operated on timers or by pressure differential.
They are operated continually, if required, during wet weather events. Manual sorting of

screenings into buckets (no screenings conveyance to disposal) is required.

Grit Removal

Consists of 6 grit removal channels with mechanical rakes, and grit removal screws which
deposits the grit onto a discharge belt conveyor. A pneumatic ejector conveys the grit to truck
loading facilities. Operation of grit facilities is completely manual. The channels are rated at 55

mgd/channel.

PWD CSO Program 4-53 NMCD V2.0 September 26, 1995



It was reported that the grit removal conveyor can overflow during times of wet weather events.
Additionally, grit tends to lay in the ejector discharge pipe and tends to freeze during cold

temperatures.

During wet weather events, if required, additional manpower is stationed in the headworks

facilities (overtime).
The screens and grit channels are designed in series (i.e. if either is down they both are down).

Flocculation Tanks

There are two (2) aerated flocculation tanks preceding the primary tanks. Both are normally in

operation.

Primary Sedimentation

There are four (4) primary settling tanks each with 7 bays and its associated sludge and scum

removal equipment.
Normal operation is with all 4 tanks in service. Typically, the sludge removed has a TSS
concentration of 4 percent. When the Queen Lane WTP discharges into the plant the sludge

TSS concentration increases to 5.5 percent. Primary effluent BODS and TSS average 45 mg/L.

Secondary System (Activated Sludge)

Biological treatment is performed in eight (8) reactor tanks utilizing high purity oxygen and
mechanical mixing system. Presently only four (4) to six (6) tanks are required for operation,

however all eight (8 ) are available. Each reactor has four bays configured in a serpentine flow

PWD CSO Program - 4-54 NMCD V2.0 September 26, 1995



pattern. Presently one battery is being operated using high purity oxygen and the other just using

air.

Secondary system SRT is maintained between 1.3 - 3.5 days. The MLSS concentration in the
"oxygen" train is maintained at 1,200 - 2,000 mg/L with an RAS concentration of 6,000 mg/L
and the MLSS concentration in the "air" battery is maintained at 1,200 - 2,000 mg/L with a RAS
concentration of 4,000 - 6,000 mg/L. RAS flowrate is maintained at 32-40% of influent flow for

all flow conditions.

During high wet weather events (above 130 mgd) the additional 2 aeration tanks are put in
operation to increase the hydraulic capacity through the plant. Four (4b) reactors can handle up
to 130 mgd; eight (8) reactors are required for flows above 240 mgd. At high flows without
enough reactors in operation it was reported that the weirs in the primary tanks become

submerged.

Secondary Clarification

Biological solids separation is performed in 12 final clarifiers. Under normal flow conditions all
clarifiers are in operation, however twice per year (spring and fall) only 10 clarifiers are available

as preventive maintenance is being performed on two (1/battery) of the final clarifiers.

Sludge withdrawal is accomplished by the use of a telescoping value (1/final clarifier). There are
a total of 8 RAS pumps (4/battery) with only 1-2 per battery typically in operation. Sludge
blanket depths are maintained at 1-2 fi.

Disinfection and Effluent Pumping

Under normal flow and tidal conditions, plant effluent flows by gravity through a double barrel

outfall. Under high tide and/or high plant flow conditions, plant effluent is pumped utilizing five

PWD CSO Program 4-55 'NMCD V2.0 September 26, 1995



effluent pumps. It was reported that the effluent pumps are only required about 6-8 times per

year (usually 3 pumps).

Disinfection of plant effluent is provided through the use of gaseous chlorine which is stored
onsite as liquid in 90-ton rail cars. Chlorine is injected in mixing chambers at the head of the

effluent conduits for disinfection.

ludge Transfer

No problems were reported with the conveyance of sludge to SWWPCP. However SWWPCP
has reported past hydraulic overload problems at the DAF system due to the volume of sludge
being discharged by SEWPCP. Typically, the sludge concentration discharged to SWWPCP is

on the order of 0.5%, however, the design was based on a 2% sludge concentration.

4.4.2.3 Wet Weather Operation

Appendix C presents the SEWPCP's established influent flow control strategies utilized during
wet weather events. Based upon increasing influent flow conditions additional unit processes are
placed into operation accordingly to accommodate those flow increases. Appropriate plant staff

have been instructed in the implementation of these wet weather operation strategies.

Based upon historic and typical WWTP operations, equipment availability and process/
equipment preventive and corrective maintenance requirements various unit processes are not in
service at any give time. Taking this fact into consideration, recommended upset hydraulic
values for the various unit processes and treatment plant as a whole can be derived, as presented

in Table 4-15.

The values presented in Table 4-15 are the maximum design hydraulic capacities and do not take

into consideration unit process performance and effluent permit compliance requirements. Stress

PWD CSO Program : 4-56 NMCD V2.0 September 26, 1995



testing of unit processes will be required to determine unit performance and permit compliance at

elevated flow values (stress testing is discussed in Section 4.7 ).

Table 4-15
SEWPCP ‘
REALISTIC UNIT PROCESS AVAILABILITY
Unit Process Total No. of Units Available Hydraulic*

Units for Operation Capacity
Influent Pumping (IPS) 6 5 350 mgd
Influent Bar Screens | 6 5 350 mgd
Grit Removal Channels - 6 5 285 mgd
Flocculation Channels 2 2 420 mgd
Primary Settling Tanks 4 3 285 mgd
Aeration Tanks 8 7 300 mgd
Final Sedimentation Tanks 12 10 300 mgd
Effluent Pumping 5 4 280 mgd

*"Flow-through" capacity, without regard to process performance and permit compliance.

From Table 4-15 it appears that the effluent pumping station limits the maximum flow to 280
mgd and the grit removal channels and the primary settling tanks to 285 mgd. Plant staff
indicated that the SEWPCP has successfully treated flows upwards of 270 mgd without impacts |
to overall plant performance (permit requirements were met). Again, stress testing of the various
unit processes is required to determine actual unit process hydraulic capacity in comparison to

performance.

PWD CSO Program _ 4-57 NMCD V2.0 September 26, 1995



Presently two aeration tanks are used for flow equalization and storage during wet weather

events.

4.4.2.4 Maintenance and Equipment Availability

Plant staff report an 85% equipment availability for all equipment and processes within the
SEWPCP. Sufficient spare parts and supplies are maintained on-site to effect the majority of
expected repairs.

Various major equipment systems are undergoing upgrade and refurbishment as follows:

= Primary settling tanks (mechanical equipment replacement, repairs to expansion joints

and concrete)

= Final Settling Tanks (mechanical equipment replacement, repairs to expansion joints and
concrete)
= Influent Pumps (new impellers and internal components)

The rehabilitation of the influent pumps is scheduled for completion by January 1996. The
primary and final settling tanks are scheduled for completion by the end of summer, 1995. At
any given time only one influent pump, one primary settling tank and two final settling tanks are

out of service for rehabilitation.
The grit removal system is reported to be maintenance intensive, particularly the grit conveyor

and ejector system. Appropriate plant personnel are dedicated to this area as required to repair

malfunctions or breakdowns.

PWD CSO Program 4-58 NMCD V2.0 September 26, 1995



4.42.5 Bottlenecks

The following were reported as "bottlenecks" or real or potential headloss conditions within the

SEWPCP and that which will require further evaluation as part of the LTCP:

= Grit removal conveyor (overflows during wet flow events)
= Grit ejector discharge pipe (grit lays in ejector pipe and freezes during cold weather)
= Primary tank effluent weirs (when insufficient aeration tanks are in service)

4.4.3 Northeast Wpcp (Newpcp) Evaluation
4.4.3.1 General

The NEWPCP has a permitted design flow of 210 mgd, 350 mgd maximum daily flow, and a 420

mgd maximum instantaneous flow.

The NEWPCP includes preliminary, primary, and biological secondary treatment followed by
disinfection. On-site sludge treatment includes thickening and anaerobic digestion prior to off-

site transport by barge.

NEWPCP receives wastewater from the Delaware Low Level, Somerset Low Level, Frankford
Low Level, and Frankford High Level Sewers. Once within the plant site, the wastewater is
combined at the Preliminary Treatment Building. In the Preliminary Treatment Building,
wastewater is screened, pumped (except for the Frankford High Level flows) and degritted.

Collected screenings and grit trucked off-site for disposal at a permitted sanitary landfill.

PWD CSO Program 4-59 NMCD V2.0 September 26, 1995



After preliminary treatment, wastewater flows to the Primary Sedimentation Tanks (2 sets; total
of 12 tanks), where heavy settleable solids, as well as scum are collected and removed. Primary
sludge is pumped to the Sludge Thickener Building and scum is pumped to the Scum Disposal
Facility.

After primary sedimentation, wastewater flows to the Aeration Tanks (7 reactors), where it is
biologically treated by the SURFACT system which is a combination of suspended and attached

growth biomass technologies.

From biological treatment, wastewater flows to the Final Sedimentation Tanks (2 sets; total of
16 tanks), where secondary sludge and scum are collected and removed. Most of the secondary
sludge is returned to the Aeration Tanks; the remainder, excess secondary sludge, is wasted to

the Sludge Thickener Building. Secondary scum is pumped to the Scum Disposal Facility.

After final sedimentation, the treated and clarified wastewater flows to Chlorine Contact Tanks,

where it is disinfected prior to release into the Delaware River.

Primary sludge and excess secondary sludge are combined in the Sludge Thickener Building.
Excess secondary sludge is thickened by the dissolved air flotation (DAF) process, then mixed
with primary sludge. Primary and thickened excess secondary sludge are pumped as a mixture or
can be separately pumped to the Sludge Digestion Facilities, where the sludge is anaerobically

digested. Digested sludge is transported off-site by barge for further processing at the BRC.

4.4.3.2 Unit Process Status and Operation

Diversion Chamber "B"